12/2/24, 10:18 AM Gmail - Six Monthly Compliance Report for period of April 2024 to September 2024 for Residential cum Commercial project _...

M Gma" kumar properties <kumarworldcompliance2025@gmail.com>

Six Monthly Compliance Report for period of April 2024 to September 2024 for
Residential cum Commercial project _Pegasus Properties Pvt. Ltd.

kumar properties <kumarworldcompliance2025@gmail.com> Sun, Dec 1, 2024 at 9:10 AM
To: eccompliance-mh@gov.in, cc-cacdesk@mpcb.gov.in

Cc: sropune2@mpcb.gov.in

Bcc: compliancecell@kumarworld.com, moef12@kumarworld.com

Dear Sir/Madam,
Please find the Post EC Compliance Report attached herewith for Period of April 2024 to September 2024
of proposed residential cum commercial project on Plot. No.R-1/1/A, R-1/1/C, R-1/2, R-1/3, R-1/4, Rajiv Gandhi
[...]
Authorized Signatory

Date: 20th Sep 2022




(i 2
s T 2

P

bl £

- »So
20500
5004

Hellsg SHTRﬁ 2 SEP 2@?022 @

o S e ..,

m‘ﬁ@ﬂmaﬁ-—, 2 ol
._lirl_,l‘-

i
LEP) dd:IOIlllll.l.

Sw&cq_‘

fimy
e L P

3 E%' ﬁ?f‘&ﬁ]'m a
mmmm " ar o, ?Qo-'}q?/
H N, R e gty o el

8
AGREEMENT w

This Agreement (“Agreement”) is entered into as on 19/09/2022

Between

Pegasus Properties Pvt. Ltd., a registered Partnership Firm having its registered office
at Kumar Capital 2413, East Street Camp, Pune (herein after referred to as the

“Developer”) Party No.1

5 AND

SWaCH Pune Seva Sahakari Sanstha Maryadit, an autonomous fully owned
cooperative of waste pickers in Pune which has its administrative office at 3rd Floor,
Old Tilak Road Ward Office, Above SBI (Tilak Road Branch), Pune 411042 (herein after

referred to as the “Party No. 2”), Party No.2 |
: L SAMIR SHAMKANT PATI

s s e et R




WHEREAS, the Developer/Party No.l is developing/has developed a project under name
and style of “Expansion in Residential Cum Commercial Project” situated at R-1 /1/A,
R-1/1/C, R-1/2, R-1/3, R-1/4, Rajiv Gandhi Infotech Park - phase III,
Hinjawadi, Pune, (herein after referred to as the “said Site”).

AND WHEREAS, the Developer requires professional services of a suitable agency to

collect, recycle, and/or dispose of all the non-bio-degradable wastes, (“the said Wastes”)
resulting from the said Site on timely basis;

AND WHEREAS, Party No. 2 has assured the Developer that it can ensure the provision of

such services through waste-picker members of the cooperative in accordance with local,
state and central regulations;

AND WHEREAS relying on the assurances and representations made by Party No. 2, the
Developer has requested the Party No. 2 to facilitate the collection, treating, disposing etc.
of the dry and non-recyclable waste through its members for a period of 12 months from

the date of execution hereof, which is accepted by the Party No. 2 subject to the terms and
conditions mentioned hereinafter.

NOW THIS AGREEMENT WITNESSETH HEREAFTER

1. The Party No. 2 hereby agrees to ensure the collection through waste-pickers of
non-bio-degradable waste (8025 Kg/Day, E waste- 29462 Kg/year) resulting from
the said Site, for a period of 12 (twelve) months from the date of execution hereof,
for such user-fees which shall be mutually agreed upon at time of commencement
of service with waste-pickers. We ensure collection of E-waste from the site at a cost
mutually decided.

2. This agreement may be renewed for a subsequent term of 12 months or more by
mutual consent in writing based on such consideration as may be agreed at the
time of renewal. The parties may amend this agreement in writing.

3. In consideration of receiving services of waste-collection and waste-management,
the Developer agrees to pay such user fees to waste-pickers as maybe finalized with
them at time of commencement of services directly or through such facilitation
mechanisms as may be mutually agreed. The Developer shall ensure the timely
payment of user fees to waste-pickers and /or shall ensure that the person/ entity
in charge of administration of the site shall make such timely payments in case of
transfer of administration / ownership to a CHS, Apartment Condominium etc. The
Developer may be substituted as party to this Agreement by such person/entity on
mutual consent in writing upon transfer of rights / administration of the Site.

4. Notices: Any notice required or permitted to be given under this Agreement shall be
in writing, shall be deemed duly given if delivered in person or if sent by registered
Post, return receipt requested, on the address stated hereinabove.

5. It is agreed by and between the Parties that either party shall be entitled to
terminate this agreement by giving 30 days written notice to the other party.
However, the services received from waste-pickers, before the cancellation of this
contract, shall be settled in monetary terms with them forthwith.

6. All disputes shall be referred to sole arbitration of the chief executive officer or
director of the Party No. 2. Arbitration proceedings shall be governed by the
Arbitration and Conciliation Act, 1996. Arbitration shall take place in Pune,
Maharashtra, India in English.

7. This agreement is subject to Indian Laws and any dispute arising out of the same
shall be referred to the courts of appropriate jurisdiction within the city limits of
Pune (Maharashtra, India) only.

IN WITNESS WHEREOF, the parties have signed this Agreement on the day and year first

above written.

Pegasus Properties Pvt. Ltd. SAMIR SHAMKANT PATI Developer

(Party No. 1)

4

Po 0 NaM. . S onawa
SWaCH Cooperative,

(Party No. 2)



Annexure 4

ECOTECH ENGINEERING CONSULTANCY PVT. LTD. R A

Hinjawadi Phase 1

Near Wipro, Maan Road

Pune 411 057

Email : ecotech.bangalore(@gmail.com
Website : www.ecotech-india.com
GSTIN : 27TAABCE1193L1Z1

To, Date : 28/11/2024
Pegasus Properties Pvt. Ltd

Kumar capital 1st floor, 2413,

East Street, Camp,

Pune — 411001

Site Address: “STP Project Completion Certificate at “Megapolis Serenity
Project,” Hinjawadi phase 3, Pune 411057."

Sub: Supply, Installation and Commissioning Report for Pegasus Properties’
Project, “650 KLD STP based on Extended Aeration Activated Sludge (EAAS)
Technology” at Serenity Project, Hinjowadi phase 3, Pune 411057.

Ref: PPPL/SERENITY/WQO/21-22/271 dated 14th September 2021.
Details:

This is with reference to the subject & reference mentioned above, we have
completed the Design, Erection and Commissioning and Trail Run/Testing of
the 650 KLD STP Plant at “Megapolis Serenity”, Hinjawadi Phase 3, Pune
411057.

The STP has been designed based on Extended Aeration Activated
Technology (EAAS).

The sewage generated from the Apt. complex will be collected in the initial
collection tank since the invert level of the incoming raw sewage line to the
STP is deep. The SS Bar Screen has been installed in the Bar Screen Chamber,
the function of the bar screen is to prevent entry of solid particles/ articles
above a certain size; such as plastic cups, paper dishes, polythene bags,
condoms and sanitary napkins into the STP. (If these items are allowed to
enter the STP, they clog and damage the STP pumps, and cause stoppage of
the plant.) The screening is achieved by placing a screen made out of
vertical bars, placed across the sewage flow. The gaps between the bars
between 10-12 mm. If this unit is left unattended for long periods of time, it will



generate a significant amount of odor: it will also result in backing of sewage
in the incoming pipelines and chambers.

The sewage from the bar screen chamber comes to the equalization tank. Its
main function is to act as buffer: To collect the incoming raw sewage that
comes at widely fluctuating rates, and pass it on to the rest of the STP at a
steady (average) flow rate. During the peak hours, sewage comes at a high
rate. The equalization tank stores this sewage, and lets it out during the non-
peak fime when there is no/little incoming sewage.

The raw sewage transfer pumps have been installed in the pump room which
will be used to transfer the raw sewage from Eq. Tank to the Anoxic Tank
where the denitrification happens and then it goes to the Aeration tank for
the treatment.

The Aeration tank (together with the seftling tank that follows) is at the heart
of the treatment system. The bulk of the freatment is provided here,
employing microbes/bacteria for the process. The main function of the
Aeration tank is to maintain a high population level of microbes. This mixture is
called MLSS (Mixed Liquor Suspended Solids).

The mixed liquor is passed on to the Secondary Settling Tank, where the
microbes are made to settle at the bottom. The settled microbes are
recycled back to the aeration tank. Thus they are retained for a long period
within the system.

Sufficient air has been provided in the Aeration Tank by means of Fine Pore
Diffuser Membranes. Also gentle aeration has been provided by means of
Coarse Bubble Diffusers (CBD) in Eqg. Tank, Clarified Water Tank and Sludge
Holding Tanks.

Overflow water from the Sec. Seftling Tank is collected in an intermediate
clarified water sump, this sump acts as a buffer tank between the secondary
and the tertiary treatment stages in an STP. Also, during lean inflow periods to
the STP, backwashing of the filters is carried out. At this time, this tank must
hold sufficient buffer stock of water for backwash purposes.

Filter feed pumps have been installed to take the water from the clarified
water sump and pass it through the pressure sand filter and activated carbon
filter installed in series.



The pressure sand filter (PSF) has been installed as a tertiary treatment unit to
trap the trace amounts of solids which escape the clarifier.

An activated carbon filter, like the Pressure Sand Filter, is a tertiary treatment
unif. If receives the water that is already filtered by the Pressure Sand Filter
and improves multiple quality parameters of the water: BOD, COD, clarity
(turbidity), color and odor.

The treated water is disinfected to destroy and render harmless disease-
causing organisms, such as bacteria, viruses, etc.

Biological treatment of wastewater perforce produces excess biological
solids due to the growth and multiplication of bacteria and other
microorganisms in the system. The excess biomass thus produced needs to be
bled out of the system, and disposed off efficiently. This

is a five-step process: sludge removal, storage, conditioning, dewatering and
disposal. Sludge is removed (“bled”) from the system from the sludge
recirculation pipeline (through a branch). The sludge is in the form of a thick
slurry. It is taken intfo a sludge-holding tank, and kept under aeration (to
prevent the living organisms from putrefying) until dewatering operations can
be carried out. Sludge is then dewatered in a filter press system installed in
the pump room.

The air blower of appropriate and suitable capacity have been installed to
deliver the required quantity of air to the various tanks like Equalization Tank,
Aeration Tank, Clarified Water Tank, Sludge Holding Tank.

Thank you,

For Ecotech Engineering Consultancy Pvt. Ltd.

Praveensingh Rajaput Dr. Ananth Kodavasal
Branch Head Director — Ecotech




¥ MIXED LIQUOR RECIRCULATION

RAW SEWAGE —=—|_ 0 copepn ™ E_gﬂ:}‘(\LIZATION - ANOXIC TANK - AERATION TANK m— SETTLING TANK -

]

| ; d  siubce reciRcuLATION LINE i i

AIR BLOWER == = = !

Y

FINAL TREATED CLARIFIED

WATER TANK - ACF - PSF - WATER TANK -

Y

SLUDGE
HOLDING TANK

Y

- FILTER PRESS

FLOWCHART OF STP — MEGAPOLIS SERENITY, HINJWADI PHASE 3, PUNE 411057




ECOTECH ENGINEERING CONSULTANCY PVT. LTD. R A

Hinjawadi Phase 1

Near Wipro, Maan Road

Pune 411 057

Email : ecotech.bangalore(@gmail.com
Website : www.ecotech-india.com
GSTIN : 27TAABCE1193L1Z1

To, Date : 28/11/2024
Pegasus Properties Pvt. Ltd

Kumar capital 1st floor, 2413,

East Street, Camp,

Pune — 411001

Site Address: “STP Project Completion Certificate at "Megapolis Springs
Project,” Hinjawadi phase 3, Pune 411057."

Sub: Supply, Installation and Commissioning Report for Pegasus Properties’
Project, “260 KLD STP based on Extended Aeration Activated Sludge (EAAS)
Technology” at Springs Project, Hinjawadi phase 3, Pune 411057.

Ref: PPPL/SPRINGS/W(O/23-24/821 dated 1st February 2024.
Details:

This is with reference to the subject & reference mentioned above, we have
completed the Design, Erection and Commissioning and Trail Run/Testing of
the 260 KLD STP Plant at “Megapolis Springs”, Hinjowadi Phase 3, Pune 411057.

The STP has been designed based on Extended Aeration Activated
Technology (EAAS).

The sewage generated from the Apt. complex will be collected in the initial
collection tank since the invert level of the incoming raw sewage line to the
STP is deep. The SS Bar Screen has been installed in the Bar Screen Chamber,
the function of the bar screen is to prevent entry of solid particles/ articles
above a certain size; such as plastic cups, paper dishes, polythene bags,
condoms and sanitary napkins into the STP. (If these items are allowed to
enter the STP, they clog and damage the STP pumps, and cause stoppage of
the plant.) The screening is achieved by placing a screen made out of
vertical bars, placed across the sewage flow. The gaps between the bars
between 10-12 mm. If this unit is left unattended for long periods of time, it will



generate a significant amount of odor: it will also result in backing of sewage
in the incoming pipelines and chambers.

The sewage from the bar screen chamber comes to the equalization tank. Its
main function is to act as buffer: To collect the incoming raw sewage that
comes at widely fluctuating rates, and pass it on to the rest of the STP at a
steady (average) flow rate. During the peak hours, sewage comes at a high
rate. The equalization tank stores this sewage, and lets it out during the non-
peak fime when there is no/little incoming sewage.

The raw sewage transfer pumps have been installed in the pump room which
will be used to transfer the raw sewage from EqQ. Tank to the Aeration tank for
the treatment.

The Aeration tank (together with the settling tank that follows) is at the heart
of the treatment system. The bulk of the freatment is provided here,
employing microbes/bacteria for the process. The main function of the
Aeration tank is to maintain a high population level of microbes. This mixture is
called MLSS (Mixed Liquor Suspended Solids).

The mixed liquor is passed on to the Secondary Settling Tank, where the
microbes are made to setftle at the boftom. The settled microbes are
recycled back to the aeration tank. Thus they are retained for a long period
within the system.

Sufficient air has been provided in the Aeration Tank by means of Fine Pore
Diffuser Membranes. Also gentle aeration has been provided by means of
Coarse Bubble Diffusers (CBD) in Eqg. Tank, Clarified Water Tank and Sludge
Holding Tanks.

Overflow water from the Sec. Seftling Tank is collected in an intermediate
clarified water sump, this sump acts as a buffer tank between the secondary
and the tertiary freatment stages in an STP. Also, during lean inflow periods to
the STP, backwashing of the filters is carried out. At this time, this tank must
hold sufficient buffer stock of water for backwash purposes.

Filter feed pumps have been installed to take the water from the clarified
water sump and pass it through the pressure sand filter and activated carbon
filter installed in series.

The pressure sand filter (PSF) has been installed as a tertiary treatment unit to
trap the tfrace amounts of solids which escape the clarifier.



An activated carbon filter, like the Pressure Sand Filter, is a tertiary treatment
unif. If receives the water that is already filtered by the Pressure Sand Filter
and improves multiple quality parameters of the water: BOD, COD, clarity
(turbidity), color and odor.

The treated water is disinfected to destroy and render harmless disease-
causing organisms, such as bacteria, viruses, etc.

Biological treatment of wastewater perforce produces excess biological
solids due to the growth and multiplication of bacteria and other
microorganisms in the system. The excess biomass thus produced needs to be
bled out of the system, and disposed off efficiently. This

is a five-step process: sludge removal, storage, conditioning, dewatering and
disposal. Sludge is removed (“bled”) from the system from the sludge
recirculation pipeline (through a branch). The sludge is in the form of a thick
slurry. It is taken intfo a sludge-holding tank, and kept under aeration (to
prevent the living organisms from putrefying) until dewatering operations can
be carried out. Sludge is then dewatered in a filter press system installed in
the pump room.

The air blower of appropriate and suitable capacity have been installed to
deliver the required quantity of air to the various tanks like Equalization Tank,
Aeration Tank, Clarified Water Tank, Sludge Holding Tank.

Thank you,

For Ecotech Engineering Consultancy Pvt. Ltd.

Praveensingh Rajaput Dr. Ananth Kodavasal
Branch Head Director — Ecotech




EQUALIZATION
RAW SEWAGE —»—| o0 coocey = 08&G o ~ | AERATIONTANK — | SETTLING TANK — =
SLUDGE RECIRCULATION LINE
AIR BLOWER - - - -
DISINFECTION
FINALTREATED | | " ) CLARIFIED )
WATERTANK [ =~ ACF P PSF & WATER TANK [

SLUDGE
HOLDING TANK

FILTER PRESS

FLOWCHART OF STP — MEGAPOLIS SPRINGS, HINJWADI PHASE 3, PUNE 411057




AQUA 'I’Il{(‘H ENVIRO ENGINEERS

d Stage, Bangalore - 560 040

mr Wan

THep poliy Propedy”
PPUNE.

b
(P@Yw.b-{-iua 1o ke He “tardpoven cJ gmae ‘T‘}un-:{‘ A..w;t' PM’

e gpeded Cin,
'Ff ‘p Jﬂom Aowo Teh € wire t:wam;nfs Lokich Lae

L_’)af) pgm\,a i gTP lrl Mcuaa ‘P@Lg{, pw,%,
¥ Now poe o\ne-?eacl—‘a % Honalouh Plg.:h olicd Lo

Lsohﬁ*“"a %W‘J Condition, amd . LooAn Clwm
I_PCQJAQ if[ ?]c;ao\ CDMOL-'{'(U"’L

H gowtﬁbtsu To -toba.  hadover 5y e
Aede % Ihe S'uba 20492- P{smﬂq ﬂ‘ccf-pd_-"L'fS
Hw.a)cuﬁl

* boe LOO. Exclendid oen eper\od‘wa Lo fcy_ta".,l—a-‘l@il
pun gpocda ot be K uph 11 Tuly 2043

(DD_‘}LI" lh—ﬁ'%*ioli Al h? "lOu

’Pﬂac.z't" Himfih:semji 'PJ-.:: ST
Pone




Tr
L,

Mr. Sandeep Sanas
Maint. Dept.
Megapolis Project

Pune, 411057

subiect :- Regarding to take a hand over of Irrigation System, Hydro pneumatic System & 350
KLD STP.

Respected Sir,

As per said above subject now we are ready to hand over of sangria site irrigation
system (Podium one), domestic & flushing Hydro pneumatic system for building 7A,78,7C,7D. &
350 KLS Sewerage Treatment Plant. for 7A,7B,7C,7D. Witch is working in good condition from
last six month.

| requesting you to take a hand over of all said systems on date 10" July 2013and accept
the hand over latter.

Attached Document with hand over letter as bellow.

e Manuals

«  Contact details

= AMC Company Profile

e 350 KLD STP Autocad drawing with pump room details.

e Under ground water tank detail Autocad drawing.

 Domestic & flushing system pump room details Autocad drawing

e |Irrigation System Autocad drawing.

Flate — Megapolis ,{_,1,-7

(Sangria) W



AQUA TECH ENVIRO ENGINEERS

(Environmental Engineers & Constultants)

# 3391, 6th Main, 3rd Cross, R.P.C. Layout, Vijayanagar 2nd Stage, Bangalore - 560 040.
Tele Phone : 080-23141679, Fax - 080-23148166 e-mail - aquatech enviro@yahoo.co.in

Dale 13-2-15
To,
Sm'& SenZor C{Mm! mMa Eh

™ "Vf?pf"b Cga_;\_@u,a :‘\iﬂ.)
”’M,J me ~ Plunc

Vear fir, >
SUB Hm,&fu] cvexr =f S'cwf\je T exdmenl” p(an,f (00

1o Youn bind hebree that bty

F J'e«wkje 12 eodmeat
lefed

e wish b Enfrg
e 2y eekcbn MHT an~d C&m%@m,ao e
P(WJ [ Fop kD) - ‘g‘z“j‘”’ els  Aane B Corni
P pdh aerpad and e Rave opaaled fra &
percod of 4 mentls Y (,prnfr pohoel AL
bupplicd tud  anstrbhe] by WP ant &OOL‘:I’

bﬂk&fn S-Pgﬂ(;LL]
/\{ow e ws 5& " &mwp.ﬁ ver Ke P(;»J

»’f»‘fUL K,.tx:;é f\.f f¢1. {,1}\7-[‘8 hores \,p( na N EC h}'?/{/{ b

A Jc“vuk, e

Than Ich Adad

/\jab'h«’j b LbLj
PM CAar~€ o Aﬂ}vm “—’_’,o/\ (’.r-»uu}‘O Ll‘ﬁl"‘ﬁf—ﬂ’}

~ey
-/g= 1":\0% \
\“ hﬂ-ﬁ'fﬂ'\/ Kh?
\%\0% sl fo



smartenviro systems pvf Itd.

Gat No. 400/401, Urawade Road, Behind PRAJ Company, At. PO. Urawade, Tal. Mulshi, Dist. Pune - 412115.
Mobiel No. : 9922996800 Email Id. : sewice@smanenwrosystemsoo in

Commls:.qonmg Report

Pate- 7410 lbsas — Sr. No.*: 017
Customer Name - mgqqab\ 1S Mushe z
Model No. - fpr_?,?r 'J/ 097220 /ori/o_s"l
SR.No POINTS " CHECKED
; 1 Proper shed Available o '. |
,g\ Proper electrical connection W
-3 -| Earthingprovided . . 181 ﬂo, Lo d
4 | Blower outlet connected _Weeb gl
\\5_ Visual appearance \‘ Lo ol
6 Working of Crusher ’ ok
7 Working of Drum ~ *' ‘—fr ’ 6K
8 Working of Blower . ™~ ok
9 Working of proximity sensor T ol
10 Power pack oil level oK

¢ The above machine was commissioned on site, -~

¢ Machine was operated on site in our presence e

¢ The above machine is working satisfactory & found OK. ~ '

+ Training of machine operating & knowledge of machine was given to us & we
are satisfied with above points.

+ Remark: - (\)“’D"lj dermp of rhaoh.ng l"ifj..r bee s done .’

ﬁgjammer Sign | | Commissioned By

Scanned with CamScanner



ECOTECH ENGINEERING CONSULTANCY PVT. LTD.

Hinjawadi Phase 1

Near Wipro, Maan Road

Pune 411 057

Email : ecotech.bangalore(@gmail.com
Website : www.ecotech-india.com
GSTIN : 27TAABCE1193L1Z1

To, Date : 05/01/2023
Peagasus Properties Pvt. Ltd

Kumar capital 1st floor, 2413,

East Street, Camp,

Pune — 411001

Site Address: “STP Project Completion Certificate at “Megapolis Saffron Project,” Hinjawadi
phase 3, Pune 411057.”

Sub: Supply, Installation and Commissioning Report for Pegasus Properties’ Project, “510
KLD STP based on Extended Aeration Activated Sludge (EAAS) Technology” at Saffron
Project, Hinjawadi phase 3, Pune 411057.

Ref: PPPL/SAFFRON/WQ19-20/042 dated 25" September 2019.
Details:

This is with reference to the subject & reference mentioned above, we have completed the
Design, Erection and Commissioning and Trail Run/Testing of the 510 KLD STP Plant at
“Megapolis Saffron”, Hinjawadi Phase 3, Pune 411057.

The STP has been designed based on Extended Aeration Activated Technology (EAAS).

The sewage generated from the Apt. complex will be collected in the initial collection tank
since the invert level of the incoming raw sewage line to the STP is deep. The SS Bar Screen
has been installed in the Bar Screen Chamber, the function of the bar screen is to prevent
entry of solid particles/ articles above a certain size; such as plastic cups, paper dishes,
polythene bags, condoms and sanitary napkins into the STP. (If these items are allowed to
enter the STP, they clog and damage the STP pumps, and cause stoppage of the plant.) The
screening is achieved by placing a screen made out of vertical bars, placed across the sewage
flow. The gaps between the bars between 10-12 mm. If this unit is left unattended for long
periods of time, it will generate a significant amount of odor: it will also result in backing of
sewage in the incoming pipelines and chambers.




The sewage from the bar screen chamber comes to the equalization tank. Its main function is
to act as buffer: To collect the incoming raw sewage that comes at widely fluctuating rates,
and pass it on to the rest of the STP at a steady (average) flow rate. During the peak hours,
sewage comes at a high rate. The equalization tank stores this sewage, and lets it out during
the non-peak time when there is no/little incoming sewage.

The raw sewage transfer pumps have been installed in the pump room which will be used to
transfer the raw sewage from Eq. Tank to the Aeration tank for the treatment.

The Aeration tank (together with the settling tank that follows) is at the heart of the treatment
system. The bulk of the treatment is provided here, employing microbes/bacteria for the
process. The main function of the Aeration tank is to maintain a high population level of
microbes. This mixture is called MLSS (Mixed Liguor Suspended Solids).

The mixed liquor is passed on to the Secondary Settling Tank, where the microbes are made
to settle at the bottom. The settled microbes are recycled back to the aeration tank. Thus they
are retained for a long period within the system.

Sufficient air has been provided in the Aeration Tank by means of Fine Pore Diffuser
Membranes. Also gentle aeration has been provided by means of Coarse Bubble Diffusers
(CBD) in Eq. Tank, Clarified Water Tank and Sludge Holding Tanks.

Overflow water from the Sec. Settling Tank is collected in an intermediate clarified water
sump, this sump acts as a buffer tank between the secondary and the tertiary treatment stages
in an STP. Also, during lean inflow periods to the STP, backwashing of the filters is carried
out. At this time, this tank must hold sufficient buffer stock of water for backwash purposes.

Filter feed pumps have been installed to take the water from the clarified water sump and
pass it through the pressure sand filter and activated carbon filter installed in series.

The pressure sand filter (PSF) has been installed as a tertiary treatment unit to trap the trace
amounts of solids which escape the clarifier.

An activated carbon filter, like the Pressure Sand Filter, is a tertiary treatment unit. It receives
the water that is already filtered by the Pressure Sand Filter and improves multiple quality
parameters of the water: BOD, COD, clarity (turbidity), color and odor.

The treated water is disinfected to destroy and render harmless disease-causing organisms,
such as bacteria, viruses, etc.




Biological treatment of wastewater perforce produces excess biological solids due to the
growth and multiplication of bacteria and other microorganisms in the system. The excess
biomass thus produced needs to be bled out of the system, and disposed off efficiently. This

is a five-step process: sludge removal, storage, conditioning, dewatering and disposal. Sludge
is removed (“bled”) from the system from the sludge recirculation pipeline (through a
branch). The sludge is in the form of a thick slurry. It is taken into a sludge-holding tank, and
kept under aeration (to prevent the living organisms from putrefying) until dewatering
operations can be carried out. Sludge is then dewatered in a filter press systeminstalled in the
pump room.

The air blower of appropriate and suitable capacity have been installed to deliver the required
quantity of air to the various tanks like Equalization Tank, Aeration Tank, Clarified Water
Tank, Sludge Holding Tank.

Thank you,

For Ecotech Engineering Consultancy Pvt. Ltd.

Praveensingh Rajaput Dr. Ananth Kodavasal
Branch Head Director — Ecotech

CrdmpgX




[ MIXED LIQUOR RECIRCULATION

RAWSEWAGE —=— o cooeey —= E_‘EEQLIZATION - ANOXIC TANK - AERATION TANK m— SETTLING TANK -
]
) ﬂ# d  SUDGE RECIRCULATIONLINE 1 i
AIR BLOWER - - - _ ¥
DISINFECTION 1 |
]
FINAL TREATED | B . - CLARIFIED -
WATER TANK i - ACF - PSF o WATER TANK o
]
Y Y
SLUDGE
HOLDING TANK
Y

- FILTER PRESS

FLOWCHART OF STP — MEGAPOLIS SAFFRON, HINJWADI PHASE 3, PUNE 411057




AQUA 'I’Il{(‘H ENVIRO ENGINEERS

d Stage, Bangalore - 560 040

mr Wan

THep poliy Propedy”
PPUNE.

b
(P@Yw.b-{-iua 1o ke He “tardpoven cJ gmae ‘T‘}un-:{‘ A..w;t' PM’

e gpeded Cin,
'Ff ‘p Jﬂom Aowo Teh € wire t:wam;nfs Lokich Lae

L_’)af) pgm\,a i gTP lrl Mcuaa ‘P@Lg{, pw,%,
¥ Now poe o\ne-?eacl—‘a % Honalouh Plg.:h olicd Lo

Lsohﬁ*“"a %W‘J Condition, amd . LooAn Clwm
I_PCQJAQ if[ ?]c;ao\ CDMOL-'{'(U"’L

H gowtﬁbtsu To -toba.  hadover 5y e
Aede % Ihe S'uba 20492- P{smﬂq ﬂ‘ccf-pd_-"L'fS
Hw.a)cuﬁl

* boe LOO. Exclendid oen eper\od‘wa Lo fcy_ta".,l—a-‘l@il
pun gpocda ot be K uph 11 Tuly 2043

(DD_‘}LI" lh—ﬁ'%*ioli Al h? "lOu

’Pﬂac.z't" Himfih:semji 'PJ-.:: ST
Pone




Annexure 5
17 /05/2017
175,

)

G L

| T T TR |

MAHARASHTRA INDUSTRIAL DEVELOPMENT CORPORATION

(A Government of Maharashtra Undertaking)

WATER SUPPLY

AGREEMENT FORM

10
ISSUED TO M/, PEGASUS PROPERTIES YT

: SHR =W (opiod
R CAPITAL , T F >
ADDRESS: ?QQK;MP& AR, DUNE - A1O0H

AREA: R ,60, ©000 go’\“’d”-

0o, R-Y3, g4,
CeANDH INEOTECH PARA SPH
PUNE . ANOST.

pLOT NO.: £ -4/,

PAIY

Ag E"'.D_—L 5



MAHARASHTRA INDUSTRIAL DEVELOPMENT CORPORATION
(A Govt. of Maharashtra Undertaking.)

F‘“ s 4,

No/EE/E&M/IFMS/ TB / <3} S—,f 2017
Office of the Executive Engineer
MIDC,E &M Division, Jog Center ,

4" Floor ,Wakdewadi , Pune-3

Date: 13106)20)

E-Mail: eepuneem@midcindia.org

Vgs. Pegasus Properties Pvt. Ltd.
Plot No. R-1/1, R-1/2, R-1/3 & R-1/4
RGIBP, Ph-III,

Himawadi , Dist -Pune

Sub:  Rajiv Gandhi Infotech Park ...
Srant of 150mm dia water supply connection

Ref * This office letter No.B37779 dt. 18.4.2017
Dear Sir,

As per the letter under ref, the water supply connection for 150mm dia is
already sanctioned . _n accordance, the water supply agreement is executed between MIDC
and M/s Pegasus Prcperties Pvt. Ltd. The copy of water supply agreement is enclosed

herewith for your reco-d please.

Thanking you,

Yours faithfully,

D.A.-As above g“"‘ﬁl el

(Dilipshingh R.Chauhan)
Executive Engineer
MIDC, E. & M. Division
Wakadewadi, Pune-03

F/ata E&M/R-letters-2017






Western Maharashtra WG 53924 o m 0 —_

ADHEIIWE

- velopment Corporation o .
NAME  [Egadl. 4 '?t:. 2nd Floor, Kubera 133601 MAY 15 2817

10, wd?  ‘Chembers, Dr. Rayendra ,
#DDRES eE’XCééBﬂﬂg'é‘En inoer, Prasad Road, Shiajinagar, ;O MWW EG Ao om0 17:49
THROUﬂmcmum Pune 411 0DS. Rs0000100}-re6588

. D-5/STR{V)}/C.R1014/01/ ==
SIGNATURE ° -—-—@L 08/205-208 /08 INDJA S7aMPDUTY MAHARASHTRA

RECEIPT NO. ___

FORW.M.D.C. L
b.c. 1T Sub.: HINJEWADL, RGTP - Phae T, Industrial Area
Lo Application for water supply connection. Water supply

AUTH RY connectionto Plot / &Fe&-No. /1, P12 Pia Rlya

Sir,

| Fave begp aliottec Plot No. / SkaNo. R1/4, RAf2 015 RA/a G IP-Phavedll,
in HiNgEwA 1 1indl, Area vide letter No.
My Requirement of wate-is

m3/ day.

| am enclosing the following documents so that water supply connection can be
considered by you

1)  Xerox copy of Lease Agreement.

2) Xerox copy of possession receipt.

3)  Xerox copy of possession plan

4) Xerox copy of letter of approved building plan.
5) Water supply agree mentin triplicate.
6) Water supply connection plan signed by me, licensed Architect/ Licensed Plumber

in triplicate.
7) TheconsentfromMaharashtra Pollution Control Board

8) Xerox copy of No objection Certificate of MIDC issued by Chief Executive Officer;
MIDC, Bombay-93.

9) | am aiso ready to get the drainage p ans prepared by Licensad Architect and get
them approved trom your office within a period of three months from the date of this
letter.

Thanking you,

Yours faithfully,

For PEGASUS P OPERTI PVRUD.
b

Si atory
Rubber Stamp.



MAHARASHTRA INDUSTRIAL DEVELOPMENT CORPORATION

(A Government of Maharashtra Undertaking)
WATER CONNECTION

1) App icants Full Name . BIRECTO 2 Mir, PEAACDS PROPERTES VT, LTD,
2)  Appicants Full Address 2415 | KOMAR cac T . 1SY fupD
EACT CTRELET .cAME, Punre  a11001 .,

3) PlctNo.&Blockwhe'e - B4/4 @42 @43, R /s, Reryp-Phas-ar
connection is required HINJEWED) , pLNE

4) AreaofPlot - ; L 50OV 0  amut

5) Wrether applicantis the Onrse |

owner of the plotor his
representative.

€) Owner's full name & DIRECTOR Mic .OESASUN PPOPERTIES PVT.LIN.
Address 2443 _COMAR caPTr 15T eLp

7)  Date of Possession ERAST STREET , 2P, PONE-A11001.

g) Date onwhichthe plans Y o2 [03/ 2c07

are approved by the Ex.
Engineer, MIDC (Civil) \_> 19* Dlome weae aggvwved hjmq 20:% Yoo f -

Dn efgwbge_awﬁt!

§) Size of cc anection =" %D v\
required -

10) Daily requirement of LA -6 MY .
waterin litres.

11) Required Connection . COO0 'O N?’

domestic / non-domestic
12} Fuure Demand.

13) No. of Personto be —
employed
14) Nature of Production : Qo cidevho l B\ v‘\f .

15) What arrangements you
are joing to provide for
disposal of Industrial &
domestic effluent (Septic
tark, soak pit, effluent
treatment Plant etc.)

16) Detailsofinternalwater : _\> Cx TANE & /1 WATER TANK
supply in the plot Sump/ < PROVIDED
Pump etc. if you are
goirg to provide.

17) Additionalinformation

18) Date of Application

Mo
Signature ﬁhmﬁ%&%ﬁﬁr
Rubber Stamp Mt ISTGR 019
For PEGASUS PROP TikS VT.LTD [ } Eﬁﬁﬂg moe

Autrartred



(A GOVERNMENT OF MAHARASHTRA UNDERTAKING)

An agreement mads the _ ___ dayofthemonthof _ A AV
two thousand Ww@,{)'l“; between MIDC on the one hand and

Shri M/s. .

(hereinafter called as consumer which expression shall uniess it is excluded by of

repugnant to the context include any person holding a power of attorney to conduct the
business on behalf of the Consumer) on the other hand.

Whereas the consumer on or about the day of the month of
My . two thousand < resteen . Appliedto the Executive Engineer.
MIDC, Divn

(hereinafter referred to as Executive Engineer) for permission to supply water for
the purpose of construction of Factory Building and/or for the regular requirement of
water for the Factory on plot No.R1/1 400 1/4 in ak G-I Dhese T Industrial
Area premises along__t\be . road in village___M™MANS |